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CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

Requested by: CERAMIKA PARADYZ Sp.z.o.0.
Ul. Piotrkowska, 61
26-300 Opoczno - POLAND

For the sample: Ceramic tiles 59,8 x 59,8 x 0,9 cm
marked "MAGNETIK GRES"

On (date): 24/07/19 Date gf reF:elpt in laboratory (sample delivered by 24/07/19
the client):

Sampling details

- Where: -

-Date: =0 memmmemee—- By whom: CUSTOMER

- How (methods):  -----------
Tested in:  Sassuolo Date of starting: 24/07/2019 Date of ending: 24/07/2019

DIN 51097:1992 Determination of anti — slip properties. Wet-loaded barefoot areas —

Walking method — Ramp test

OPERATIVE CONDITIONS:

Size of the tested surface (m): 06x1,2

Fixing scheme

walking direction

RESULTS

Average slip angle:
CLASSIFICATION (BGI/GUV-I 8527 - 2010)
Application range: A+B
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The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done u?fdefffu; own

reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for ny. pamaﬁeproductlon This test
report consists of 1 page
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